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FCC Part 15.247
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FCC ID: LDKXV2EA2797
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Revision history

Revision |Date Comment Sign
A 2023-11-28 First edition FS
B 2023-12-08 Corrected some cal dates FS

GENERAL REMARKS

This report applies only to the sample(s) tested. It is the manufacturer's responsibility to ensure the additional production units of this
product are manufactured with identical electrical and mechanical components. The manufacturer is solely responsible for any
modifications to the product that could result in non-compliance with the relevant regulations.

This report shall not be reproduced, except in full, without the written approval of Nemko.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damage suffered by any third party because of decisions made or actions
based on this report.

Opinions expressed within this report regarding general assessments and qualifications for PASS or FAIL to the standards limits and
requirements, are not part of the current accreditation. Neither are opinions expressed regarding model variants covered by the testing
of this report.

CALIBRATION

All instruments used in the tests given in this test report are calibrated and traceable to national or international standards. Between
calibrations all test set-ups are controlled and verified on a regular basis by periodic checks to ensure, with 95% confidence, that the
instruments remain within the calibrated levels.

MEASUREMENT UNCERTAINTY

Measurement uncertainties are calculated or considered for all instruments and instrument set-ups used during these tests. Uncertainty
figures are found in a separate clause in this report.
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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Name Cisco
Model/version | BEESXV2EA

FCC ID LDKXV2EA2797
ISED ID 2461N-XV2EA2797

Serial number

Hardware identity and/or version 1j0

Software identity and/or version 11.11
1121
1.11.2
1122

Frequency Range

2412 — 2462 MHz

Number of Channels

11

Operating Modes

802.11b/g/n/ax (only 20 MHz mode)

Type of Modulation

DSSS / OFDM / OFDMA

Conducted Output Power 0.497 W

Antenna Connector nternal U-FL

Number of Antennas p

Antenna Diversity YES

Smart Antennas MIMO

Power Supply Powered from Host

Antennas Antenna 1: Amphenol Model OCF605-15-000-R

Antenna 2: Amphenol Model OCF606-15-000-R

Description of Test Item

The tested EUT is a module with WiFi and Bluetooth.

This report covers additional tests for use with the specified antennas.

All radiated tests were performed with the module installed in host model TTC60-36.

1.2 Hosts Used During Testing

Name Cisco
Model No. TTC60-35
TTC60-36

Serial number

ITTC60-35: WZS2731L008
TTC60-36: WZS2731MOON

Hardware identity and/or version

Dvi1

Software identity and/or version

CE 11.9.0/s01845 -2.58.0.0

Antenna Connector

nternal U-FL

Power Supply

Mains (120V 60Hz AC)

Rating

TTC60-35: 100-240V ac 50/60Hz 3.0-1.5A
TTC60-36: 100-240V 5c 50/60Hz 4.0-2.0A

Nemko Scandinavia AS
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IC: 2461N-XV2EA2797

1.3 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 - 50 %
Normal test voltage: 120 V 60 Hz

The values are the limit registered during the test period.

1.4 Test Engineers

Frode Sveinsen

Jorn Gustavsen (Power Line Conducted)

15 Antenna Requirement
Does the EUT have detachable antenna(s)? [JYES X NO
If detachable, is the antenna connector(s) non-stan  dard? [ YES [ONO

The EUT have internal antennas.

Requirement: FCC 15.203, 15.204

1.6 Power Levels

Default Power Levels were used for all tests.

1.7 Comments

The measurements were done with the EUT powered by 120 V AC. It was checked that power variations between 85% and 115% did
not have any influence on the measurements.

MIMO measurements were performed with the EUT transmitting in MIMO mode on both antennas (PO and P1). When measuring
radiated the direction was locked and the maximum position was found.

Measurements in SISO mode was performed on PO when measuring at the antenna connector, and on both antennas when measuring
radiated.
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2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and ISED RSS-247 Issue 3 and
RSS-GEN Issue 5.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distances of 3m.

A description of the test facility is on file with the FCC and ISED.

[J New Submission X Production Unit

X Class Il Permissive Change [ Pre-production Unit

DTS Equipment Code [ Family Listing

2.2 Test Summary

Name of test FCC Part 15 reference | RSS-247 Issue 3, ANSI C63.10-2013 Result
RSS-GEN Issue 5 Reference
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) 5.13 Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) 5.8 Complies
Power Line Conducted Emission 15.107(a) 7.2 / 8.8 (RSS-GEN) 6.2 Complies
15.207(a)
Occupied Bandwidth (99% BW) N/A 6.7 (RSS-GEN) 6.9.3 Complies*
DTS Bandwidth 15.247(a)(2) 5.2 (1) (RSS-247) 11.8 Option 2 Complies*
Peak Power Output 15.247(b) 5.4 (RSS-247) 11.9.1.1 Complies*
Power Spectral Density 15.247(d) 5.2 (2) (RSS-247) 11.10.2 PKPSD (DTS) Complies*
Spurious Emissions (Antenna Conducted) 15.247(c) 5.5 (RSS-247) 6.7 Complies*
11.11 (DTS)
Spurious Emissions (Radiated) 15.247(c) 5.5 (RSS-247) 6.3,6.5,6.6,6.10 Complies
15.109(a) 7.3 (RSS-GEN) 11.12, 11.13 (DTS)
15.209(a) 8.9 (RSS-GEN)

*Covered by SGS Test report No. TERF2211002258ER

Nemko Scandinavia AS
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3 TEST RESULTS

3.1

FCC Part 15.207

ISED RSS-GEN Issue 5, Clause 7.2/ 8.8

ANSI C63.4-2014 using 50  pH/50 ohms LISN
Complies

120V 60Hz, See attached plots.

Power Line Conducted Emissions

Measurement procedure:
Test Results:

Measurement Data:

Highest measured value (L1 and N)

Frequency QuasiPeak CAverage Limit Margin Meas. Time Bandwidth Line Filter Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (ms) (kHz) (dB)
0.154000 --- 36.04 55.78 19.74 15000.0 9.000 | L1 OFF 9.7
0.154000 44.31 --- 65.78 21.47 15000.0 9.000 | L1 OFF 9.7
0.286000 37.46 - 60.64 23.18 15000.0 9.000 | L1 OFF 9.7
0.290000 - 33.79 50.52 16.74 15000.0 9.000 | L1 OFF 9.7
0.670000 --- 34.72 46.00 11.28 15000.0 9.000 | N OFF 9.6
0.670000 36.33 --- 56.00 19.67 15000.0 9.000 | N OFF 9.6
5.690000 44.92 - 60.00 15.08 15000.0 9.000 | L1 OFF 9.8
5.798000 48.89 - 60.00 11.11 15000.0 9.000 | L1 OFF 9.8
5.798000 --- 47.84 50.00 2.16 15000.0 9.000 | L1 OFF 9.8
6.510000 39.81 --- 60.00 20.19 15000.0 9.000 | N OFF 9.6
14.234000 36.09 --- 60.00 23.91 15000.0 9.000 OFF 9.7
Full Spectrum
80T
70T
60_\ CFR 47/FCC Pt 15 Class B QP
I
> CFR 47|FCC Pt 15 Class B AV
= 50T W
g 4 .
c
= 401 Vi
g A $ .
3
307
207
10T
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Freauencyv in Hz
Preview Result 2-AVG Preview Result 1-PK+
CFR47FCCPt15ClassBQP —— CFR 47 FCC Pt 15 Class B AV
* Final_Result QPK Final_Result CAV
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3.2 Radiated Emissions, Band Edge

FCC Part 15.209 (a)

ISED Canada RSS-GEN Issue 5, Clause 7.3 /8.9

Measurement procedure: ANSI C63.10-2013 Clause 11.1 2
Test Results: Complies

Measurement Data:

Band Edge | Modulation and Bitrate Measured field strength (dBp\V/m) Limit (dB) Margin (dB)
(MHz) Peak Average Pk Av Pk Av
2390 802.11b, 1 Mbps 59.4 49.0 74 54 14.6 5.0

802.11g, 6 Mbps 57.8 44.5 74 54 16.2 9.5
802.11n, MCSO 58.0 44.7 74 54 16.0 9.3
802.11n, MCS8, MIMO 56.8 44.1 74 54 17.2 9.9
802.11ax, MCSO 57.5 44.5 74 54 16.5 9.5
802.11ax, MCSO0, MIMO 56.2 43.0 74 54 17.8 11.0
2483.5 802.11b, 1 Mbps 60.7 50.9 74 54 13.3 3.1
802.11g, 6 Mbps 69.3 47.2 74 54 4.7 6.8
802.11n, MCSO 59.5 46.4 74 54 145 7.6
802.11n, MCS8, MIMO 56.5 44.6 74 54 17.5 9.4
802.11ax, MCSO 60.6 46.1 74 54 13.4 7.9
802.11ax, MCSO0, MIMO 56.5 43.6 74 54 17.5 10.4

Average values were measured using trace averaging as described in ANSI C63.10-2013 clause 11.12.2.5.1 (Duty Cycle =100%).
See attached plots.
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® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.35 dBpV/ " VBW 10 MHz 48.97 dBuV/ "
Ref 127 dBuV/m At 10dB SWT 2.5ms 2.386073718 GHz Ref 117 dBuV/m At 10dB SWT 2.5ms 2.386714744 GHz
offsft  10ds Marke 1 [T1 ] offsgt  10de Marke] 1[T1]
108.62 dBy n 194.48 dBp\/ b
Fa [
2.4010512821 [GHz 2.410673077 [GHz
L i Y - |
A
™ - "
r / TOF

_FCC15ipK /

Span 50 MHz

Center 2.39 GHz 5 MHz/

200 of (200

Span 50 MHz

Center 2.39 GHz

Date: 18.SEP.2023 10:33:51

5 MHz/

Date: 18.SEP.2023 10:33:29
Lower Band Edge, 2412 MHz, 802.11b 1M, Peak Average
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 58.18 dByV/ " VBW 10 MHzZ 47.90 dBV/ "
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.384391026 GHz Ref 117 dBuV/m Att 10 dB SWT 2.5 ms 2.389759615 GHz
Offset 10 dB Markef 1 [T1] Offspt 10dB Marke} 1 [T1]
9P.60 dBuV] n 8B.83 dBuV} "
b Fu
2.4}15000000 [GHz 2.415000000 GHz
L, L
e
I TDF
_FCCI15iK
swib 200 of 200
2 E|
o -«M \‘"
" Mwww /\/
CCISAY
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 11:17:04 Date: 18.SEP.2023 11:17:25
Lower Band Edge, 2422 MHz, 802.11b 1M, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 57.62 B/ " VBW 10 MHz 44.46 dBV/ "
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.385192308 GHz Ref 117 dBpV/m Att 10 dB SWT 2.5 ms 2.389118590 GHz
Offsgt 1048 Markef 1 [T1] Offspt 10dB Marke} 1 [T1]
1¢8.62 dB n 99.62 dBuV} m
L Fu
2.4p9871795 [GHz 2.410833333 [GHz
Y !
L, L
—— e 1
_FCCI15iK
swi 200 of 200
s 2
WUF TV NSRS PRV PO TV VR Lot guutisry o]
5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz

Center 2.39 GHz

Date: 18.SEP.2023 10:37:02

Lower Band Edge, 2412 MHz, 802.11g 6M, Peak

Average

Date: 18.SEP.2023 10:37:24

Nemko Scandinavia AS

Page 8 (30)



C:emko

TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 57.18 dBuV/ " VBW 10 MHz 44.39 dBuV/ "
Ref 127 dBuv/m At 10dB SWT 2.5 ms 2.383750000 GHz Ref 117 dBuv/m At 10dB SWT 2.5 ms 2.389759615 GHz
offsft  10de Marke 1[T1] offsft  10de Marke] 1 [T1]
147.43 dBy! n 98.63 dByV} n
Fa Fa
2.4015000000 [GHz 2.414919872 [GHz
Ly L
L v
r / / TOF
_FCCI5HK
Swp 200 of [200 .

ot sstiharftnl st sk

[ FCCTsAV

Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 12:08:36 Date: 18.SEP.2023 12:08:58
Lower Band Edge, 2422 MHz, 802.11g 6M, Peak Average
® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 57.70 dByv/ " VBW 10 MHz 44.68 dBV/ "
Ref 127 dBuv/m At 10dB SWT 2.5 ms 2.386794872 GHz Ref 117 dBuv/m Att 10 dB SWT 2.5ms 2.389439103 GHz
Offsgt 10d8 Markef 1 [T1] Offspt 10ds Markef 1 [T1]
L, 105,27 By N L, 9b.24 dBu "
2.4010913462 [GHz 2.410673077 [GHz [ A]
=
L, 1 L L
MAA[H X AVL "
I V(!V / TDF
_FCCI15iK
swp 200 of |200
v [
R drpot b imar
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 10:42:00 Date: 18.SEP.2023 10:42:21
Lower Band Edge, 2412 MHz, 802.11n MCSO0, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 58.01 dByV/ " VBW 10 MHz 44.21 dBV/ "
Ref 127 dBuv/m Att 10dB SWT 2.5ms 2.386073718 GHz Ref 117 dBpVv/m Att 10 dB SWT 2.5 ms 2.389919872 GHz
Offsft 10d8 Markef 1[T1] Offspt 10d8 Markef 1 [T1]
14754 dBu " op.18 dBy
L1 Fa
2.414519231 [GHz 2.415000000 [GHz
L

L
//z

_FCC15ipK

: , L

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 18.SEP.2023 12:15:24

Lower Band Edge, 2422 MHz, 802.11n MCSO0, Peak

SwWip 200 of [200

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 18.SEP.2023 12:15:46

Average
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® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.20 dBLV/ n VBW 10 MHz 43.86 dBAV/ P
Ref 120 dBuV/m At 10dB SWT 25ms 2389679487 GHz Ref 110 dBpv/m At 10dB SWT 25ms 2.390000000 GHz
120 Offsft 1048 Markef 1 (11 110 Offsft 1048 Marke 1 (7111
147.06 dB n 96.74 dBpY] P
l, o ahomaanas iz ] L 10913462 Bz
X
X T ]
fruare —"]
L
/ LvL / L
TOF
Fecist /
[ R MW\W‘M
Bt At P N e """
20 10
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 16:25:00 Date: 18.SEP.2023 16:25:22

Lower Band Edge, 2412 MHz, 802.11n MCS8, MIMO, Peak Average

® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.78 B/ " VBW 10 MHz 44.06 dBV/ "
Ref 120 dBuv/m Att  10dB SWT 2.5ms 2.389278846 GHz Ref 110 dBpV/m Att 10 dB SWT 2.5 ms 2.390000000 GHz
120 Offsgt 1048 Markef 1 [T1] 110 Offspt 10dB Marke} 1 [T1]
10524 B n ofr 05 dBpv
Loa 2dyazspozalary 1 Ly 14539744 fo
L
/ LvL
Fecisik
- syl C c
T [t A frnrm
N N ) vl T [ I SIS Sy
20 10
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 16:34:34 Date: 18.SEP.2023 16:34:55
Lower Band Edge, 2422 MHz, 802.11n MCS8, MIMO, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.38 B/ " VBW 10 MHz 4383 dBV/ "
Ref 127 dBuv/m Att 10dB SWT 2.5 ms 2.387115385 GHz Ref 117 dBpVv/m Att 10 dB SWT 2.5 ms 2.389759615 GHz
Offsgt 1048 Markef 1[T1] Offspt 10dB Marke} 1 [T1]
1¢8.85 dB n 9[7.56 dBuV} m
L Fu
2.412676282 [GHz 2.411073718 [GHz
L, ! L )
- e
/,-w,,«xww e |
I / / DF
_FCCI15iK
) swip 200 of 200
Lemotsotrd bt bgonse NESN PPN T
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 10:51:05 Date: 18.SEP.2023 10:51:26
Lower Band Edge, 2412 MHz, 802.11ax MCSO0, Peak Average
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Date: 18.SEP.2023 15:57:48

Lower Band Edge, 2422 MHz, 802.11ax MCSO0, MIMO, Pea k

Date: 18.SEP.2023 15:58:10

Average

® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 57.54 dByV/ " VBW 10 MHz 44.51 dBuV/ "
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.388637821 GHz Ref 117 dBuV/m Att 10 dB SWT 2.5 ms 2.389679487 GHz
Offsft 10d8 Markef 1 [T1] Offspt 10d8 Markef 1[T1]
110,14 dBy n op.15 dBuy
b Fu
2.4)13397436 [GHz 2.414759615 [GHz
L, F L
e o
I / / TDF
_FCCI5fK
swi 200 of 200 .
T B
it oA b R I gy
[FTTisi
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 12:28:14 Date: 18.SEP.2023 12:28:36
Lower Band Edge, 2422 MHz, 802.11ax MCSO0, Peak Average
® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.22 dByV/ " VBW 10 MHz 43.03 dBV/ "
Ref 127 dBuv/m Att  10dB SWT 2.5ms 2.387596154 GHz Ref 117 dBuV/m Att 10 dB SWT 2.5 ms 2.389599359 GHz
Offsgt 10d8 Markef 1 [T1] Offsft 10ds Markef 1 [T1]
L 107.67 dBp! n Ly 95.09 BV n
2.4012516026 [Hz 2.413076923 [5Hz [ A]
=
L, . L
% 1
WWMM e | b
I / / TDF
_FCCI5fK
swi 200 of 200 .
w«rfw‘/ 2)
MWWMWMM frbbsarent F W
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 16:09:01 Date: 18.SEP.2023 16:09:22
Lower Band Edge, 2412 MHz, 802.11ax MCSO0, MIMO, Pea k Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 55.66 B/ " VBW 10 MHz 42.98 dBV/ "
Ref 127 dBuv/m Att 10dB SWT 2.5 ms 2.384391026 GHz Ref 117 dBpVv/m Att 10 dB SWT 2.5 ms 2.390000000 GHz
Offsft 10d8 Markef 1 [T1] Offsft 10d8 Markef 1 [T1]
1¢7.02 dB n 95.23 dBuVv}
L Fu
2.414759615 [GHz 2.414439103 [GHz
L, L
BE 1]
/M o rL v
I / / TDF
_FCCI5RfK
swip 200 of 200 .
z Apettlin g T
H J L
[WHAEIPIN WV IONPY FIPIAYY A podiss [ ]
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
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Marker 2 [T1 ]
58.40 dBpV/ "

® RBW 1 MHz
VBW 3 MHz

Ref 127 dBuv/m At 10dB SWT 25ms 2.484397436 GHz
Offsft 1048 Marke] 10717
L, 113.08 dB n
. 2.453371795 [GHz
X

=71

Ref 117 dBuV/m Att

10dB

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.84 dBV/ n
SWT 25ms 2.484269231 GHz
Marke] 1 [T1]
108.73 dBu\/ n

2.452087179 [5Hz

_FCC15RK
swp 200 of |200
\ SN \ :
o . PP T F\'\
Fecishy
Center 2.4835 GHz 8 MHz/ Span 80 MHz Center 2.4835 GHz 8 MHz/ Span 80 MHz
Date: 18.SEP.2023 13:23:05 Date: 18.SEP.2023 13:23:27
Upper Band Edge, 2452 MHz, 802.11b 1M, Peak Average
® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.65 dBV/ " VBW 10 MHz 5092 dBV/ "
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.483900641 GHz Ref 117 dBuV/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
Offsgt 10d8 Markef 1 [T1] Offsft 10ds Markef 1 [T1]
L. 110.95 dBy n L 106.72 dBu\/ n
2.453467949 [GHz 2.463227564 [GHz [ A]
LA =
L L
[
I \ TDF
_FCC15RfK
swp 200 of |200
\/\ ,
™ I
Al el U, N \%
| Fecisiv I D—
Center 2.4835 GHz 5 MHz/ Span 50 MHz Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 10:27:29 Date: 18.SEP.2023 10:27:49
Upper Band Edge, 2462 MHz, 802.11b 1M, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 5720 dBUV/ " VBW 10 MHz 4458 dByv/ "
Ref 127 dBuv/m Att 10dB SWT 2.5 ms 2.484141026 GHz Ref 117 dBpVv/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
Offset 10dB Markef 1 [T1] Offset 10d8 Markef 1 [T1]
112,66 By " 143,71 dBpl "
L1 Fa
. 2.4014782051 [GHz 1 2.447858974 [GHz
LN "
E
I \ \ DF
_FCC15RK
| swp 200 of Yoo
LL\,NJ\A W% A
MWM,WM A [T |
Fecishv
Center 2.4835 GHz 8 MHz/ Span 80 MHz Center 2.4835 GHz 8 MHz/ Span 80 MHz
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TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 58.57 dBuV/ n
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.484269231 GHz
Offsét 10ds Markef 1 [T1]
L 111,95 By N
2.453884615 [GHz
i
L *
Vel

_FCC15#pK \

® RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.70 dBuV/ "
Ref 117 dBuv/m At 10dB SWT 2.5 ms 2.483628205 GHz
offsft  10de Marke| 1[T1]
L, 103.03 dBu/ I
| 2.450935897 [GHz
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1 RV —
\
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SWIP 200 of 7on\ o
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S
AIYON [P L, \\%W
FCC15AV 1
Center 2.4835 GHz 8 MHz/ Span 80 MHz Center 2.4835 GHz 8 MHz/ Span 80 MHz
Date: 18.SEP.2023 13:30:30 Date: 18.SEP.2023 13:30:51
Upper Band Edge, 2452 MHz, 802.11g 6M, Peak Average
® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 69.30 dBV/ " VBW 10 MHz 47.17 dByvr "
Ref 120 dBuv/m Att  10dB SWT 2.5 ms 2.483660256 GHz Ref 110 dBuv/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
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Date: 18.SEP.2023 10:20:27 Date: 18.SEP.2023 09:41:58
Upper Band Edge, 2462 MHz, 802.11g 6M, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.48 B/ n VBW 10 MHz 44.67 dBV/ "
Ref 127 dBuv/m Att 10dB SWT 2.5 ms 2.483756410 GHz Ref 117 dBuv/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
Offsgt 1048 Markef 1[T1] Offspt 10dB Marke} 1 [T1]
112.55 dB n 103.37 dBp\/ m
L Fa
2.449141026 [GHz 2.445935897 [GHz

[ e
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Center 2.4835 GHz 8 MHz/ Span 80 MHz

Date: 18.SEP.2023 13:13:33

Upper Band Edge, 2447 MHz, 802.11n MCSO0, Peak
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TEST REPORT

FCC Part 15.247
e m ko REP018371B
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.21 dBpV/ n VBW 10 MHz 45.61 dBUV/ "
Ref 127 dBuV/m At 10dB SWT 2.5 ms 2.484012821 GHz Ref 117 dBuv/m At 10dB SWT 2.5 ms 2.483500000 GHz
offsft 1048 Markef 1[T1] Offsft 10d8 Marke] 1 [T1]
111.98 dBu n 102.81 dBu\/ n
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Date: 18.SEP.2023 13:36:53 Date: 18.SEP.2023 13:37:14

Upper Band Edge, 2452 MHz, 802.11n MCSO0, Peak Average

® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.06 dBRV/ n VBW 10 MHz 46.44 dBUV/ "
Ref 120 dBuv/m Att  10dB SWT 2.5 ms 2.483900641 GHz Ref 110 dBuv/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
120 Offsft 1048 Marke] 1 [T1 ] 110 Offsft 10 dB Marke] 1[T1]
195.79 dBy n 96.54 dBuV| n
Ly - 2454269231 [oH 453307692 GH;
a
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4
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20 10
Center 2.4835 GHz 5 MHz/ Span 50 MHz Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 09:53:12 Date: 18.SEP.2023 09:53:33
Upper Band Edge, 2462 MHz, 802.11n MCSO0, Peak Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.50 dBRV/ n VBW 10 MHz 4458 dBUV/ "
Ref 120 dBuv/m Att 10dB SWT 2.5 ms 2.483900641 GHz Ref 110 dBuv/m Att 10 dB SWT 2.5 ms 2.483660256 GHz
120 Offsft 1048 Markel 1 [T1] 110 Offsft 10 dB Marke] 1[T1]
149.07 dBy n 98.72 dBuV| n
: 2.4b6660256 GHz 1 9301262 [5Hz

=
| e
\\ LvL \ LVL

WMWM " o] i e S N
FCC15AV | I S
2 10
Center 2.4835 GHz 5 MHz/ Span 50 MHz Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 18.SEP.2023 16:45:55 Date: 18.SEP.2023 16:46:15
Upper Band Edge, 2452 MHz, 802.11n MCS8, MIMO, Peak Average
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TEST REPORT
FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.41 dBV/ n VBW 10 MHz 43.73 dBUV/ n
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.486384615 GHz Ref 117 dBuv/m Att 10 dB SWT 2.5 ms 2.484060897 GHz
offsft  10de Marke] 1 [T1] Offsft 10 de Marke] 1[T1]
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Upper Band Edge, 2462 MHz, 802.11n MCS8, MIMO, Peak Average
® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.63 dByV/ n VBW 10 MHz 46.10 dBUV/ n
Ref 127 dBuv/m Att  10dB SWT 2.5 ms 2.484141026 GHz Ref 117 dBuv/m Att 10 dB SWT 2.5 ms 2.483500000 GHz
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Upper Band Edge, 2452 MHz, 802.11ax MCSO0, Ant0, Pea k Average
® RBW 1 MHz Marker 2 [T1 ] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 57.25 dBV/ " VBW 10 MHz 44.49 dBV/ "
Ref 127 dBuv/m Att 10dB SWT 2.5 ms 2.484862179 GHz Ref 117 dBpVv/m Att 10 dB SWT 2.5 ms 2.484221154 GHz
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110.75 dBp n

2.452746795 [GHz
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TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

® RBW 1 MHz Marker ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.5 n VBW 10 MHz 43.64 dBAV/ P
Ref 127 dBuv/m At 10dB SWT 25ms 2.483980769 GHz Ref 117 dBuv/m At 10dB SWT 25ms 2.483500000 GHz
offsft 108 Markef 1(11] offsft 108 Marke 1711
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® RBW 1 MHz Marker 2 [T1] @ RBW 1 MHz Marker 2 [T1]
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TEST REPORT

FCC Part 15.247
Nemko
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

3.3 Radiated Emissions, 30 — 1000 MHz.

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:
Detector: Quasi-Peak (Pre-Scan with Peak Detector)
Measuring distance 3m.

Tested in test mode with EUT transmitting on Ch06.

Frequency QuasiPeak Limit Margin Meas. Time Bandwidth Height Pol Azimuth Corr.
(MHz) (dBpVv/m) (dBpv/m) (dB) (ms) (kHz) (cm) (deg) (dB/m)
73.722486 37.05 40.00 2.95 15000.0 120.000 143.0 | V 345.0 -17.7
466.935158* 51.20 46.00 -5.20 15000.0 120.000 1250 | V 322.0 -6.1
516.086386* 57.23 46.00 -11.23 15000.0 120.000 101.0 | V 353.0 5.1
614.388460* 50.82 46.00 -4.82 15000.0 120.000 2750 | V 149.0 -4.0

*These frequencies are not in a Restricted Band

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pv/m 40.0 dBuV/m
88 — 216 MHz 150 pv/m 43.5 dBuV/m
216 — 960 MHz 200 pv/m 46.0 dBuV/m
960 — 1000 MHz 500 pv/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector
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FCC Part 15.247
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FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797
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TEST REPORT
FCC Part 15.247

Nemko
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

3.4 Radiated Emissions, 1 — 26 GHz

FCC Part 15.209 (a)

ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9

Measurement procedure: ANSI C63.10-2013 Clause 11.1 2
Test Results: Complies

Measurement Data:

Measuring distance: 3m (1 - 18 GHz)

A pre-scan was performed above 18 GHz and no spurious emissions were detected.

RBW=1 MHz

Carrier freq. Measured Freq. Mode Measured Emissions Limit Margin
(MHz) (MHz) (dBpV/m) (dBuV/m) (dB)

Peak Average Pk Av Pk Av

Any 1584 Any 55.2 51.1 74 54 18.8 22.9
Any 2238 Any 58.0 47.3 74 54 16.0 26.7
Any 4989 Any 53.8 41.7 74 54 20.2 12.3
Any 2971* Any 65.5 / N/A / N/A /
Any 5941* Any 65.1 / N/A / N/A /
Any Any other Any <56 <46 74 54 >18 >8

*Not in a Restricted Band
A Band Reject Filter was used for measurements from 1 GHz to 18 GHz.

Antenna factor, amplifier gain and cable loss are included in spectrum analyzer “Transducer factor”.

See plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector Peak Detector
1-26 GHz 54.0 dBuV/m 74.0 dBuV/m
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TEST REPORT

FCC Part 15.247

e m ko REP018371B
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Multiview Spectrum - MultiView Spectrum -

Ref Level 75,00 dep/m © RBW 1 Hz Ref Level 75.00 cBv/m © RBW 10z
10d6 SWT 68 ms VBW 3MHz Mode Sweep ® Att 10d8 SWT 68ms VBW 3M-Hz  Mode Sweep
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ia noy S
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TEST REPORT

FCC Part 15.247
e m ko REP018371B
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Multiview - Spectrum - MultiView = Spectrum -

Ref Level 75.00 d8pv/m © RBW 1 MHz Ref Level 75.00 dBpv/m © RBW 1 MHz
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PA TOF "3117FCC"
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M1[1][63.61 dBpv/m M1[1][59.97 dBpv/m|
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21 A
[1.0GHz 5001 pts. 1.7 GHz, 18.0 GHz. 5001 pts. 1.7 GHz, 18.0 GHz

1 1.583000 GHz 50.564 dBuv/m 5 5.934100 GHz 63.258 dBuv/m 1 1.583000 GHz. 47.535 dBuv/m 5 5.934100 GHz 59.970 dBuv/m

2 2.259400 GHz 51.604 dBuv/m 6 8.898300 GHz 50.322 dBpv/m 2 2.211900 GHz 53.586 dBpV/m 6 17.291 200 GHz 54,417 dBuV/m

3 21576700 GHz 62612 dBLv/m 7 17.678800 GHz 55.801 dBuv/m 3 21862100 GHz 50,449 depv/m 7 17.699200 GHz 55321 cBpV/m

H 4463000 GHe 45141 dBpv/m a 2092500 GHe 48,209 dB/m

voosuring... NNNNEN - 20230220 wassuring... 20230920

Emissions 1 - 18 GHz, 2437 MHz, 802.11ax MCS0, MIMO , HP VP

Multiview Spectrum - MultiView Spectrum -

Ref Level 75.00 d&j/m © RBW 1 IHz Ref Level 75.00 dByv/m © RBW 1MHz
° A 100B SWT 68 ms VBW 3iHz Mode Sweep ° A 1008 SWT 68ms VBW 3Miz Mode Sweep
PA TDF '3117FCC"

M1[1][63.35 dBpvV/m| M1[1]]60.18 dBpV/m
267670 G 595110 0tz
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[L.0GHz 5001 pts 1.7 GHz, 18.0 GHz. 1.0GHz 5001 pts 1.7 Ghiz, 18.0 GHz.

1 1.583000 Griz 51,200 dBLV/m 6 5.940900 GHz 63.033 depv/m 1.232700 GHz 41335 dapy/m 6 4.975500 GHz 42771 dBv/m
2 2259400 GHz 54,517 dBUv/m 7 8905100 GHz 50,752 dBv/m 1.583000 GHz 47,610 dEpv/m 7 5.951100 GHz 60,176 GELV/m
3 2456600 Gz 45,687 dewv/m 8 17.080500 GHz 54673 dguv/m 2,211 900 Gz 54,882 dBuV/m 8 17257200 Gz 55.374 GByV/m
4 2976700 GHz 63.354 dBuv/m o 17.773900 GHz 55.640 dBLV/m 2.453200 GHz 9.0 Jm 9 17702600 GHz 55,680 GByV/m
s 4282000 GHz 25,044 dByV/im 2.976700 GHz 5,503 dByv/m
2023-09-20 20230020
Measuring... ENRNNNNEE 5 TR Meosuring... NN e

Emissions 1 - 18 GHz, 2452 MHz, 802.11ax MCS0, MIMO , HP VP
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TEST REPORT
FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

MARKER 1 RBW 1 MHz Marker 1 [T1]
25.93589744 CHz VBW 3 MHz 51.38 dBuV/ n
Ref 77.5dBuv/m At 10dB SWT 50 ms 25.935897436 GHz

Ref 77.5dBuv/im

At 10dB

RBW 1 MHz
VBW 3 MHz
SWT 50 ms

Marker 1 [T1]

Offs¢t  -9.5fiB. ” offspt  -9.5fiB
r r
L v
TOF
LN L
! 1
. AV.VWJX L]
O by s P s Ao S0 T e i
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 10:22:19 Date: 2.0CT.2023 10:19:53
Emissions 18 - 26 GHz, 2437 MHz, 802.11b 1M, Ant0, HP @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1[T1]
25.94871795 CHz VBW 3 MHz 51.33 dBUV/ n 25.92307692 CHz VBW 3 MHz 51.53 dBuV/ "
Ref 77.5dBuv/m At 10dB SWT 50 ms 25.948717949 GHz Ref 775 dBuv/im At 10dB SWT 50 ms 25.923076923 GHz
offsft  -9.5 i8] ” offsft  -9.50iB
r r

4 WETN
Nl A ) TV AL el WW«, Y IV FTIOY M T i i M
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 10:29:16 Date: 2.0CT.2023 10:31:32
Emissions 18 - 26 GHz, 2437 MHz, 802.11b 1M, Antl, HP @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1(T1]
25.85897436 GHz VBW 3 MHz 51.88 dBUV/ n 25.73076923 GHz VBW 3 MHz 51.64 dBV/ "
Ref 77.5dBuvim At 10dB SWT 50 ms 25.858974359 GHz Ref 77.5dBpvim At 10dB SWT 50 ms 25.730769231 GHz
offsft 9,518 “ offsft 95018 |
(Al [ A
t s -

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 2.0CT.2023 10:36:03

Emissions 18 - 26 GHz, 2437 MHz, 802.11g 6M, Ant0, HP @1m

Center 22 GHz

Date: 2.0CT.2023 10:33:46

VP

800 MHz/

Span 8 GHz
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TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1]
25.8974359 CHz VBW 3 MHz 52.32 dBUV/ n 25.57692308 Chz VBW 3 MHz 50.82 dBV/ "
Ref 77.5dBuvim At 10dB SWT 50 ms 25.897435897 GHz Ref 775 dBuv/im At 10dB SWT 50 ms 25576923077 GHz
Offs¢t  -9.5fiB. ” offspt  -9.5fiB
r r
L v
TOF
LN L
1
;/( 1
R v A W o, a0 4 ekt
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 10:40:48 Date: 2.0CT.2023 10:43:07
Emissions 18 - 26 GHz, 2437 MHz, 802.11g 6M, Antl, HP @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1[T1]
25.91025641 CHz VBW 3 MHz 51.37 dBUV/ n 25.8974359 Chz VBW 3 MHz 51.20 dBuV/ "
Ref 77.5dBuvim At 10dB SWT 50 ms 25.910256410 GHz Ref 775 dBuv/im At 10dB SWT 50 ms 25.897435897 GHz
offsft  -9.5 i8] ” offsft  -9.50iB
r 1 Pri
A
L v
TOF
£V L
1 1
| 4 m‘wy\f{ Loy | -
VTV NIV AR VIR e s R T TR AV RO VRS s
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 10:52:58 Date: 2.0CT.2023 10:47:29
Emissions 18 - 26 GHz, 2437 MHz, 802.11n MCS0, Ant0 , HP @1m VP
MARKER 1 RBW 1 MHz Marker 1[T1] MARKER 1 RBW 1 MHz Marker 1[T1]
23.98717949 GHz VBW 3 MHz 51.33 dBuV/ n 25.87179487 GHz VBW 3 MHz 51.83 dBV/ "
Ref 77.5dBuV/m At 10dB SWT 50 ms 23.987179487 GHz Ref 77.5 dBuV/m At 10dB SWT 50 ms 25.871794872 GHz
offsft 9,518 “ offsft 95018 |
(Al [ A]
B B
VAXH]

L e

I T R A i

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 2.0CT.2023 10:55:30

Emissions 18 - 26 GHz, 2437 MHz, 802.11n MCSO0, Antl , HP @1m

Center 22 GHz

Date: 2.0CT.2023 10:57:53

VP

800 MHz/

Span 8 GHz
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TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

@:emko

® RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 50.07 dBLV/ n 25.28205128 GHz VBW 3 MHz 51.76 dBuV/ P
Ref 77.5dBuvim At 10dB SWT 50 ms 25.282051282 GHz Ref 775 dBuv/im At 10dB SWT 50 ms 25.282051282 GHz
Offs¢t  -9.5fiB. ” offspt  -9.5fiB
r r
L e
TOF
LN u
1
1
| I F | i A
ROV WO AP AR T T L LA T S WOV TR IRTN PR ST TR S e A I
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 11:05:30 Date: 2.0CT.2023 11:03:11
Emissions 18 - 26 GHz, 2437 MHz, 802.11n MCS8, MIMO , HP @1m VP
MARKER 1 RBW 1 MHz Marker 1[T1] MARKER 1 RBW 1 MHz Marker 1[T1]
25.91025641 GHz VBW 3 MHz 51.89 dBV/ n 25.15384615 CGHz VBW 3 MHz 51.18 dBuV/ P
Ref 77.5dBuvim At 10dB SWT 50 ms 25.910256410 GHz Ref 775 dBuv/im At 10dB SWT 50 ms 25.153846154 GHz
offsft  -9.5 i8] ” offsft  -9.50iB
r r
L e
TOF
LN u
. 1
| b i MHM n I*‘V\W" -
i TNV TN AP SR R e [An T TH AT S RV Rt A
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 11:22:04 Date: 2.0CT.2023 11:17:02
Emissions 18 - 26 GHz, 2437 MHz, 802.11ax MCSO Ant0 , HP @1m VP
MARKER 1 RBW 1 MHz Marker 1(T1] MARKER 1 RBW 1 MHz Marker 1(T1]
25.5 Gz VBW 3 MHz 5111 dBuVv/ n 25.85897436 GHz VBW 3 MHz 50.85 dBYV/ "
Ref 77.5dBuvim At 10dB SWT 50 ms 25.500000000 GHz Ref 77.5dBpvim At 10dB SWT 50 ms 25.858974359 GHz
offsft 9,518 “ offsft 95018 |
LA | A
t s -
TOF
L
1 1
o) PP pobrid . o) AR TR Al -
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 11:57:16 Date: 2.0CT.2023 11:59:24
Emissions 18 - 26 GHz, 2437 MHz, 802.11ax MCSO Antl , HP @1m VP
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TEST REPORT
FCC Part 15.247
REP018371B

( emko
IC: 2461N-XV2EA2797

MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1]
25.91025641 CHz VBW 3 MHz 51.34 dBuV/ n 25.91025641 CHz VBW 3 MHz 51.34 dBuV/ "
Ref 77.5dBupv/m Att 10dB SWT 50 ms 25.910256410 GHz Ref 77.5dBuv/m Att 10 dB SWT 50 ms 25.910256410 GHz
Offs¢t  -9.5fiB. ” offspt  -9.5 fiB
r r
e o
ror
. v
\ ]
B H
A [ T T B iy WY AT el B
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 11:11:10 Date: 2.0CT.2023 11:13:15
Emissions 18 - 26 GHz, 2437 MHz, 802.11ax MCS0 MIMO , HP @1m VP
® RBW 1 MHz Marker 1 [T1] ® RBW 1 MHz Marker 1[T1]
VW 3 MHz 55.22 dByV/ n VBW 10 MHz 51.08 dByV/ "
Ref 70 dBuv/m Att  10dB SWT 2.5ms 1.583935897 GHz Ref 70 dBuv/m Att 10 dB SWT 2.5 ms 67949 GHz
7 70
=
i R
e
| oF
/,H"Y w\m "
MMWMMMAM i bbb oy
ey
) swi 500 of 500 .
20 2
Center 1.584 GHz 1 MHz/ Span 10 MHz Center 1.584 GHz 1 MHz/ Span 10 MHz
Date: 3.0CT.2023 12:29:13 Date: 3.0CT.2023 12:32:22
Spurious 1584 MHz, HP, Pk Av
® RBW 1 MHz Marker 1 [T1] ® RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 57.95 dBuv/ n VBW 10 MHz 47.31 dBuv/ "
Ref 70 dBuVv/m Att 10dB SWT 2.5ms 2.258278846 GHz Ref 70 dBuVv/m Attt 10dB SWT 2.5ms 2.258198718 GHz
70 70
LAl [ A]
1 R
oo
T
v
Pt bAoAttt ppassd, ™y Tor
]
H
el I WN““
2 A \1‘“
“\w | A 1 I
AR AT AR
20 20
Center 2.259 GHz 5 MHz/ Span 50 MHz Center 2.259 GHz 5 MHz/ Span 50 MHz
Date: 3.0CT.2023 12:44:29 Date: 3.0CT.2023 12:45:34
Spurious 2238 MHz, HP, Pk Av
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TEST REPORT

FCC Part 15.247
Nemko
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

® RBW 1 MHz Marker 1 [T1] ® RBW 1 MHz Marker 1[T1]
VBW 3 MHz 53.81 dBV/ n VBW 10 MHz 4169 dByv/ n
Ref 70 dBpv/m Att 10dB SWT 20 ms 4.978342949 GHz Ref 70 dBuv/m Att 10 dB SWT 20 ms 4.984352564 GHz
0 70
. Tor
v
/mww‘%ww o iy .MMWMAW F
o
1
v .
Pitafarmiti e v I o
SR W NV TR -IW"I/ WWMAM
20 20
Center 4.989 GHz 5 MHz/ Span 50 MHz Center 4.989 GHz 5 MHz/ Span 50 MHz
Date: 3.0CT.2023 12:53:10 Date: 3.0CT.2023 12:53:47
Spurious 4989 MHz, HP, Pk Av
® RBW 1 MHz Marker 1 [T1] ® RBW 1 MHz Marker 1[T1]
VBW 3 MHz 65.49 dByV/ n VBW 3 MHz 65.13 dBV/ n
Ref 75 dBuv/m Att  10dB SWT 2.5ms 2.967442308 GHz Ref 75 dBuv/m Att 10 dB SWT 20 ms 5.927298077
B3 7
L L
1 1
L T v
/ I R S SSS|
M
»V , Py Vokidadbia]
. o
PR
25 2
Center 2.971 GHz 3 MHz/ Span 30 MHz Center 5.941 GHz 5 MHz/ Span 50 MHz
Date: 3.0CT.2023 13:11:30 Date: 3.0CT.2023 13:03:50
Spurious 2971 MHz, HP, Pk Spurious 5941 MHz, HP, Pk
Not in a Restricted Band Not in a Restricted Band
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4 Measurement Uncertainty

TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5dB
Power Spectral Density +0.5 dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency 5%
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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TEST REPORT

FCC Part 15.247
Nemko
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

5 LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and ancillaries are
identified (numbered) by the Test Laboratory.

No. Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSw43 Spectrum Analyzer Rohde & Schwarz LR 1690 2023-01 2024-01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2023-01 2024-01
3 6810.17B Attenuator Suhner LR 1669 2023-05 2024-05
4 NO324415 Band Reject Filter (2.4 GHz) Microwave Circuits LR 1760 cou
5 JB3 BiLog Antenna Sunol N 4525 2023-03 2026-06
6 310 Pre-amplifier Sonoma Inst. LR 1686 2023-08 2024-08
7 3117-PA Horn Antenna +PreAmp EMCO LR 1717 2023-08 2024-08
8 L01G18G1 LowPass Filter (1 GHz) Microwave Circuits LR 1768 Ccou
9 3115 Horn Antenna EMCO LR 1226 2022-11 2027-11
10 8449B Pre-amplifier Hewlett Packard LR 1322 2023-08 2024-08
11 638 Antenna Horn Narda LR 1480 N/A
12 6812B AC Power Source Agilent LR 1515 2022-11 2024-11
13 Model 87V Multimeter Fluke LR 1600 2022-03 2024-03
14 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2021-12 2023-12
15 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2023-11 2025-11
16 ST18/SMA/N/36 RF Cable Suhner LR 1627 Ccou

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.50.40 EMC test software
2 Nemko AS RSPlot 1.0.8.0 Screen capture from R&S Spectrum Analyzers
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6 BLOCK DIAGRAM

6.1

Power Line Conducted Emission

TEST REPORT

FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Shielded Room

Test Receiver

EUT LISN
6.2 Conducted Tests
EUT ] Spectrum
Analyzer

This test set-up is used for all Conducted tests.
For the Frequency Stability test the EUT was placed in a climatic chamber.
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6.3 Test Site Radiated Emission

TEST REPORT
FCC Part 15.247
REP018371B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Anechoic Chamber

EUT

Non-conducting
support on Turntable,
H=0.8m

Ground Plane

Antenna /

H=1-4m

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. For frequencies below 30 MHz the measuring distance is 10m, for all other
frequencies it is 3m or 1m. Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna. For measurements
above 18 GHz the test receiver is moved inside the anechoic chamber and located next to the antenna to minimize the cable loss. All
measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers. A pre-

amplifier is used for all measurements above 30 MHz, and High-Pass or Band-Pass filter is used for all harmonics.
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